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Company Name
shown on Report

QUANMA YILIAN TECHNOLOGY (SHANGHAI) CO., LTD

Mkt LTI AR X 425 2588 5 g ss KR E A251
Address A251, SHANGHAI JIAOTONG UNIVERSITY SCIENCE PARK, 2588 JINHAI ROAD,

PUDONG NEW AREA, SHANGHAI, CHINA

PAF AR 2B & BB A s B FE R A FHIA

The following sample(s)and sample information was/were submitted and identified by/on the behalf of

the applicant

CTI ¥4 ID FE i 24K
CTI Sample ID Sample Name(s)
001 B IBF}
Grey plastic o ’@_
SREREEY ] Qo LGTON
W White plastic / a%&%
XY s
003 F@
Gold metal 'é
00 B R AR R o
Metals coated with silver KR
s H 2024.03.14
Sample Received Date Mar. 14, 2024
FE SR H # 2024.03.14-2024.03.26
Testing Period Mar. 14, 2024 to Mar. 26, 2024
FE SR MR P R, W TR ACRE S A 4 (Ph), 48 (Cd), R(Hg), 7NHE&(Cr(Vvl)),

Test Requested

ORI 8 1A ) 5 SR

Test Method/Test Result(s)

ZIRE R (PBBs), %5 —2Kfik(PBDEs), 4% —H 25 (DBP, BBP, DEHP,
DIBP)#EAT Ik

As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs),
PolybrominatedDiphenyl Ethers (PBDEs), Phthalates (DBP, BBP, DEHP,
DIBP)in the submitted sample(s).

HZIT I
Please refer to the following page(s).

H 3

2024.03.26
Date

BRI

56 = £ Lab Manager

No. R268857307

T RAT X 07 #% 1361
No.1351, Wanfang Road, Minhang District, Shanghai, China

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com



CTI IE 18

R &
Test Report

i a=F =2 A2240115760101001E 22 i3t 10 |
Report No.  A2240115760101001E Page 2 of 10

*kkkhkhkkkhkhkhkkhhkhhkhkhhkkhhhkhhihkhhkhhkhhihkhhhhkhhihhkhhhhkhhhhkhhhhkhrhhkhrrhkhrhhkhhhhkhrrhhrhhhirhhihhiiix

£E Conclusion

Hotline:400-6788-333  www.cti-cert.com  E-mail:inf

TR WRIBIRAEFE S &R

Tested Sample According to standard/directive Result

PEAZFEA, Submitted
" Rk 2 RoHS $54> 2011/65/EU & HAEIT 154 & PASS

Sample 001-003 o

— - (EV) 2015/863 RoHS Directive 2011/65/EU
PERZHFE A Submitted _ N

with amendment (EU) 2015/863 D& See remark

Sample 004

B R R o o R R o R R e R R S R R R R R R S R R R S R R e R e R R R R R R R R R S R R R R R R R R R R R R R R R R R R S e

B 27K TN 45 505 J B M RoHS 15 4-2011/65/EU K HAE T #54-(EU) 2015/863% 3R (I R AH

PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU)
2015/863.

H s FERCOEEM A SRR AR S PR, RE R v R A 5 5 R A2 K RoHSHE 4-2011/65/E U 2. 1 556 (c)
Remark: The sample(metal base with plating)was tested as a whole. According to the client’s statement, content for the restricted

material in the metal base of the sample(s) meet the requirement of exemption items 6(c) according to EU Directive 2011/65/EU.

,,,,, S

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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4K HE Test Method
A H MRS WARPS MHAAL 2
Tested Item(s) Test Method Measured Equipment(s)
%t Lead (Pb) IEC 62321-5:2013 ICP-OES
% Cadmium (Cd) IEC 62321-5:2013 ICP-OES
7K Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
IEC 62321-7-1:2015 UV-Vis

7N Hexavalent Chromium (Cr(VI))

IEC 62321-7-2:2017 F1/8% IEC 62321-5:2013 J iz
s
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

% JAELZK Polybrominated Biphenyls

IEC 62321-6:2015 GC-MS
(PBB)
% 3 — 2Kk PolybrominatedDiphenyl
IEC 62321-6:201 M
Ethers (PBDEs) € 62321-6:2015 EC S
AU — IR Phthalates (DBP, BBP
Sl A PR IEC 62321-8:2017 GC-MS
DEHP, DIBP)

M5 R Test Result(s)

. #5238 Result K
WX H Tested Item(s) s 2zl IKE{E
001 002 003 MDL Limit
33315
Lead (Pb N.D. N.D. 2 mg/k 1000 mg/k
#% Lead (Pb) ma/kg* 0/kg 0/Kg
% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. N.D. N.D. 2 mg/kg 1000 mg/kg
N.D. N.D. -- 8 mg/kg 1000 mg/kg
75U E: Hexavalent Chromium (Cr(VI v 0.10 pg/cm=
s (Crv) - - N.D. i~ 1000 mg/kg
(LOQ)
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@x Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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WRIH E Tested Item(s) %%OOR;SUH ﬁffﬂ*—gllt_ﬂ BR Eiﬁn{ﬁt
#r Lead (Pb) 26267 mg/kg* 2 mg/kg 1000 mg/kg
% Cadmium (Cd) 7 mg/kg 2 mg/kg 100 mg/kg
7% Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg

- 8 mg/kg 1000 mg/kg
NS Hexavalent Chromium (Cr(VI)) ND.” 0.10 pg/cm= 1000 mgrkg
(LOQ)
- Z58 Result JriEA R fRE
PRIRH Tested Item(s) o ‘ - DL Limit
Z RELZE Polybrominated Biphenyls (PBBs)
—REEZK Monobromobiphenyl N.D. N.D. 5 mg/kg
YR Dibromobiphenyl N.D. N.D. 5 mg/kg
= JREEAF Tribromobiphenyl N.D. N.D. 5 mg/kg
VU BREEA Tetrabromobiphenyl N.D. N.D. 5 mg/kg
FLIREXZE Pentabromobiphenyl N.D. N.D. 5 mg/kg
e— - 1000 mg/kg
7NIREEZK Hexabromobiphenyl N.D. N.D. 5 mg/kg
L IRIEZE Heptabromobiphenyl N.D. N.D. 5 mg/kg
JVIRIEZR Octabromobiphenyl N.D. N.D. 5 mg/kg
JUIREXZE Nonabromobiphenyl N.D. N.D. 5 mg/kg
+IREZR Decabromobiphenyl N.D. N.D. 5 mg/kg
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Result =R

PRI Tested Item(s) ks B R BE{E
001 | 002 MDL Limit

% ] — ¥ PolybrominatedDiphenyl Ethers (PBDES)

— R 2K Monobromodiphenyl ether N.D. N.D. 5 mg/kg

IR KTk Dibromodiphenyl ether N.D. N.D. 5 mg/kg

— R KTk Tribromodiphenyl ether N.D. N.D. 5 mg/kg

VU — KTk Tetrabromodiphenyl ether N.D. N.D. 5 mg/kg

R KM% Pentabromodiphenyl ether N.D. N.D. 5 mg/k

o preny 9’91 1000 mgikg

7N¥R 2K Hexabromodiphenyl ether N.D. N.D. 5 mg/kg

IR KTk Heptabromodiphenyl ether N.D. N.D. 5 mg/kg

J\IR — 2Kk Octabromodiphenyl ether N.D. N.D. 5 mg/kg

JUIR 7K Nonabromodiphenyl ether N.D. N.D. 5 mg/kg

+JR — Z ¥ Decabromodiphenyl ether N.D. N.D. 5 mg/kg

Result R

WRIi H Tested Item(s) ks Zakcs et IKE{E
001 | 002 MDL Limit

A —FESES Phthalates (DBP, BBP, DEHP, DIBP)

AR2K —H R T g Dibutyl phthalat

WA=FM= T Dibutyl phthalate N.D. N.D. 50 mg/kg | 1000 mglkg

(DBP) CAS#:84-74-2

AhE HIRR T AR FERE Butyl b |

WE=FM [ EFEM Buyl benzy N.D. N.D. 50 mg/kg | 1000 mglkg

phthalate (BBP) CAS#:85-68-7

IR ZHIR —(2-4.45) Tl

Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. 50 mg/kg 1000 mg/kg

CAS#:117-81-7

LB2K — HIR — ] fig Diisobutyl

#%=HM— T R Diisobuty N.D. N.D. 50 mg/kg 1000 mg/kg

phthalate (DIBP) CAS#:84-69-5

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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BEFERALHER Sample/Part Description

5
No.
1

BVE:

Remark:

Hotline:400-6788-333

CTIFESN ID  #iK

CTI Sample ID  Description

001 Kk
Grey plastic
002 PNSRER Y]
Beige white plastic
003 sOER
Golden metal
004 AROERENEE

Metal with silvery plating

TR, 8, RZFEMOHBEE.
-N.D. = R (T 75 PR el 2 IR)
-mg/kg = ppm = H iz —
-1000 mg/kg = 0.1%
-LOQ = FERIR, 7Sk Iy 0.10 pg/em?
VSO BRI EE /N T 0.10 pg/em?, FEGARAS NN AR o BT ORIRARE St ARG 2 AR A A 7= 1 40,
B B 7S A e R 45 R AN BE AR B b & 78 i BRPIR S
*=HRAEZ A, REE T S B RoHS 84 2011/65/EU #4710 55 6(c)%k: & & A& &
ARLZHEL 4% (W,
The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-¥The sample is negativefor Cr(VI) — The Cr(VI) concentration is below 0.10ug/cm?. The coating is
considered a non-Cr(V1) based coating. Information on storage conditions and production date of the
tested sample is unavailable and thus Cr(V1) results represent status of the sample at the time of
testing.
-*=According to the client’s statement, the material of the sample(s) fall into exemption items 6(c)
according to EU Directive 2011/65/EU: Copper alloy containing up to 4 % lead by weight.

www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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BIFRAE Test Process
1. % Lead (Pb), 48 Cadmium (Cd), % Chromium(Cr)

FREFE AT HRN IR TH i 1) T BERE &

Weigh sample and place it

in a vessel

)

Add digestion reagent

Digest the sample

H ICP-OES

Analyzed by

ST

ICP-OES

EETKEFR
Make up with

deionized water

2. 7k Mercury (Hg)

Fl A 2 B A

) 7 i b ER B s

Dry Ashing/ (—] ,

Allkali Fusion/ Residue it
Acid Dissolution
Filtration
VB
Solution

ARRLRERR TR BN A A s
Weigh samp le and place it —| Add digestion reagent :> Digest the sample
in a vessel
FH R8T A BT
EALER = B it
H ICP-pES FBETIKRERE Alkali Fusion/ Residue s
VaRin (::I Make up with Acid Dissolution 1bae
Analyzed by deionized Filtration
ICP-OES elonized water .-
Solution
3. A#& Hexavalent Chromium (Cr(VI))
(1) IEC 62321-7-1:2015
R A K E IR F R

Take a portion of

the sample

(FEMRE . K EF=1cm?:1mL)
Extraction with boiling water
(The ratio of sample area to boiling water

volume 1s 1 em?to 1 mL)

Filter and remove

the sample

Fl UV-Vis 77 fit

Analyzed by UV-Vig

Hotline:400-67

o otnnn e S
00-339 www.cti-cert. .

com

N

Add test solution

|

E-mail:info(

ti-cert.com

AR pH
Adjust the pH value

of the solution

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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(2) IEC 62321-7-2:2017
RRREMTREN e »
Weigh sample and place it — n }.\ i ﬁiﬁﬁt” J i R FE
in a vessel Add digestion reagent Digest the sample
iy
I iV #2i pH 18 WHl, T
Add test solution I Ad']o I%i:llh:OI;uHﬁ;?llue Cool and filter
U
AR pH {H H itf TK %h?jt H UV-Vis 434
Adjust the pH value j p Make up wi ~
of the solution deionized water Analyzed by UV-Vis

4, ZEBEZE Polybrominated Biphenyls (PBBs), %1 % PolybrominatedDiphenyl Ethers (PBDES)

HEFRTEEF FIA LI I3 H AR
Weigh sample and place — Extracted with Concentrate the extract
it in a thimble organic solvent
B GOMS 4 B RS R AT R T
(— Make up with Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flask

5. 4%% — HF L Phthalates (DBP, BBP, DEHP, DIBP)

EERTESF F HLI 77 2R TR
Weigh le and pl — Extracted with
c187% sample and place ractee Wl Concentrate the extract
it in a thimble organic solvent
M A B 75 SRR A RS
il GC-MS 77 #ir HrTE 15 : i 22 7
(— Make up with Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flask
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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B A
Photo(s) of the sample(s)

Jf Final Product

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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i ]
1.

2.

Hotline:400-6788-33

M

EPS
@Mm

[4

Wil

O,

P [

CTl o 1 2 3 4 5 & 7 8

3

A2240115760101004

Statement:
RO o ottt N2 < Al B A i T 4% 5 0 2K
This report is considered invalid without approved signature, special seal and the seal on the perforation;
WA IER AT AR ML B ARG B SRR AL, FEE RO R SR 79T, CTI RS s
4
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by
the applicantwho should be responsible for the authenticity which CTI hasn’t verified;

A AL I 25 R AN B2 L i 57 5T 5

The result(s) shown in this report refer(s) only to the sample(s) tested;

BRAEBA U, 5 S ILAC-G8:09/2019 / CNAS-GLO015:2022 fifi Ff faj #4552 (w=0) — 7t 5E ML BE47
¥ &1 7 ;Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;
RZ CTI B [F &, AMFEDZHARE;
Without written approval of CTI, this report can’t be reproduced except in full;

RS AR & PSR SR AR A E R, IR O,

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.

*Khk f&%éﬁﬁ *hk
*** End of Report ***

88-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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Fft% Appendix

ZpPSERE L GERMRFER) Client Reference Photo (Non-tested sample)

7 B Statement:

1 BEsRAE S EREE R, BiEE N RS 5, CTI RS,
The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.

2. HIENZN A2240115760101001E 175 (HIHA 7
The Appendix Information is/are the supplement(s) for the Report A2240115760101001E.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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